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CCA Electronic Factory FCC ID: SYMBH03875108

1. General I nformation
1. 1 Notes

The test results of this report reate exclusvely to the test item specified in 1.5. The KMO Lab does not assume
responsibility for any conclusions and generalizations drawn from the test results with regard to other specimens or samples
of the type of the equipment represented by the test item. The test report may only be reproduced or published in full.
Reproduction or publication of extracts from the report requires the prior written approval of the KMO Lab.

1. 2 Testing Laboratory

Shenzhen Academy of Metrology & Quality I nspection
Longzhu Road Shenzhen Guangdong, China. .

Site on File with the Federal Communications Commission — United Sates
Registration Number: 274801

For 3 meter semi chamber

1. 3 Details of Applicant
Name : CCA Electronic Factory
Address  : Building 82-83th Pinghuan Industrial City, Pingshan Town, Longgang District, Shenzhen,
Guangdong, China.
Contact :N/A
Tel :N/A
Fax :N/A

1. 4 Application Details
Date of Receipt of Application
Date of Receipt of Test Item

: December 15, 2006
: December 15, 2006

Date of Test : December 15~December 21, 2006
1.5Test Item
Manufacturer : Same Applicant
Address : Same Applicant
Trade Name :N/A
Model No. : BHO3, BH-06, BH-08, i80I1I1BT, BHO3lII, i80BT, carMate, BT2000, ibluekitm
BH-09
Description : Bluetooth FM Car Kit

Additional I nformation
Frequency

: 2400~2483.5MHz, 88.1~107.9MHz

Maximum Range :N/A

Number of Channels :N/A

Transmitter Antenna : The transmitter’s antennais on PCB layout
Power Supply :DC 12V

Current Consumption :N/A

1. 6 Test Standards

FCC 15 Subpart C, Paragraph 15.247; 2004 |

Note: All radiated measurements were made in all three orthogonal planes. The values reported are the maximum val ues.

KMO FCC ID Report
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CCA Electronic Factory FCC ID: SYMBH03875108

2. Technical Test
2. 1 Summary of Test Results

The EUT has been tested accor ding to the following specifications:

Standard Test Type Result Notes
FCC Part 15, Paragraph 15.203, 15.247(b)(4)(i) Antenna Requirement PASS Complies
FCC Part 15, Paragraph 15.107, 15.207 Conducted Test PASS Complies
FCC Part 15, Paragraph 15.247(b)(1) Peak Output Power PASS Complies
FCC Part 15, Paragraph 15.247(a) 20dB Bandwidth PASS Complies.

100kHz Bandwidth of Frequency

FCC Part 15, Paragraph 15.247(c) PASS Complies.

Band Edges
FCC Part 15, Paragraph 15.209(a)(f) Spurious Emission PASS Complies
FCC Part 15, Paragraph 15.247(a)(1) Frequency Separation PASS Complies
FCC Part 15, Paragraph 15.247(a)(1)(iii) Number of Hopping Frequency PASS Complies
FCC Part 15, Paragraph 15.247(a)(1)(iii) Time of Occupancy PASS Complies
FCC Part 15, Paragraph 15.247(c) Peak Power Density PASS Complies

* The digital circuit porting of the EUT has been tested and verified to comply with FCC Part 15, Subpart B., Class B Digital Devices and the
associated Radio Receiver has also been tested and found to comply with FCC Part 15, Subpart B — Radio Receivers.

2. 2 Antenna Requirement

A. Regulation

FCC section 15.203, An intentiona radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of Part 15C. The
manufacturer may design the unit so that the user can replace a broken antenna, but the use of a standard antenna jack or
electrical connector is prohibited. This requirement does not apply to carrier current devices or to devices operated under the
provisions of Sections 15.211, 15.213, 15.217, 15.219, or 15.221. Further, this requirement does not apply to intentional
radiators that must be professionally installed, such as perimeter protection systems and some field disturbance sensors, or to
other intentional radiators which, in accordance with Section 15.31(d), must be measured at the installation site. However,
the ingaler shal be responsible for ensuring that the proper antenna is employed so that the limits in this Part are not
exceeded.

B. Result
Theinterna antenna used in this product is a monopole antenna and integrated on PCB and it is considered to meet antenna
reguirement of FCC.

3. EUT Modifications

No modification by Shenzhen Academy of Metrology & Quality Inspection.

KMO FCC ID Report Page 4 of 28 Report # KSZ22006121401J01
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4. Conducted Power Line Test

4.1 Test Equipment
Please refer to Section 10 this report.

4.2 Test Procedure

The EUT and simulators are connected to the main power through a line impedance stabilization network (L.1.S.N.). This
provides a 50 ohm/50uH coupling impedance for the measuring equipment. The periphera devices are aso connected to the
main power through a LISN that provides a 500hm/50uH coupling impedance with 500hm termination.

Both sides of A.C. line are checked for maximum conducted interference. In order to find the maximum emission., the
relative positions of equipment and al of the interface cables must be changed according to ANSI C63.4:2003 on conducted

measurement. Conducted emissions were invested over the frequency range from 0.15MHz to 30MHz using a receiver
bandwidth of 9kHz.

4. 3 Test Setup

Vertical Reference

/ Ground Plane

Test receiver

40cm
l ’ EUT Peripheral

80cm

LISN

<

N =

Horizontal Reference
Ground Plane
For the actual test configuration, Pleaserefer totherelated items— Photos of Testing.
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4. 4 Configuration of the EUT

The EUT was configured according to ANSI C63.4-2003. EUT was used Li-lon battery. The operation frequency is from

2400MHZz~2483.5MHz. Enable the signal transmitted from the EUT. All interface ports were connected to the appropriate

peripherals. All peripherals and cables are listed below.

Note:

1) Operating Modes: Each of lowest, middle and highest channd frequencies transmits continuoudy for emissions
measurements. The EUT operates in normal FHSS.

2) Specid Test Software & Hardware: Special firmware and hardware provided by the Applicant are ingtaled to alow the
EUT to operatesin FHSS at each channel frequency continuously. For example, the transmitter will be operated at each
of lowest, middle and highest frequencies individually continuously during testing.

3) Transmitter Test Antenna: The EUT is tested with the antenna fitted in a manner typical of normal intended use as an
integral / non-integral antenna equipment as describe with the test results.

4) Frequency(ies) Tested: 2402MHz, 2441MHz and 2480MHz were pre-tested, The worst case one, was chosen for
conducted emission test.

5) Above 1GHz, the 2402MHz, 2441MHz and 2480MHz were tested individually.

6) Norma Test Modulation: FHSS

7) Modulating Signal Source: Internal

* Associated Antenna Descriptions: The antenna used in this product is embedded antenna.

A. EUT
Device M anufactur er Model # FCCID
B'”etoolt(r; tF'V' Car CCA Electronic Factory BHO3 SYMBH03875108
B. Internal Devices
Device M anufactur er Model # FCCID
N/A
C. Peripherals
. Model # FCC ID/
Device M anufacturer Serial # DOC Cable
. 1.5m unshielded power cord
Printer HP HPI30C DoC 1.2m unshielded data cable.
1.5m unshielded power cord
Modem Gve N/A DoC 1.2m unshielded data cable.
Notebook DELL PP10L DoC 1.5m unshielded power cord
PC Dell 2400n DoC 1.5m unshielded power cord

KMO FCC ID Report Page 6 of 28 Report # KSZ22006121401J01
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4.5 EUT Operating Condition

Operating condition is according to ANSI C63.4 - 2003.
A. Setup the EUT and simulators as shown on follow.

B. Enable RF signal and confirm EUT active.
C. Modulate output capacity of EUT up to specification.

120V/60Hz
AC Mains

Via Class 2 [
Adaptors

EUT

4. 6 Conducted Power Line Emission Limits

FCC Part 15 Paragraph 15.207 (dBuV)

Frequency Range Class A ClassB
(MH2) QP/AV QP/AV
0.15-0.5 79/66 66-56/56-46
05-5.0 73/60 56/46
5.0-30 73/60 60/50

NOTE : Inthe above table, the tighter limit applies at the band edges.

4. 7 Conducted Power Line Test Result

Owing to the DC operation of EUT, thistest itemis not performed.

KMO FCC ID Report
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5. FCC Part 15.247 Requirementsfor FHSS Systems

5. 1 Test Equipment
Please refer to Section 10 this report.

5. 2 Test Procedure
Refer to FCC 15.247(a)(2), ANSI C63.4: 2003

20 dB Bandwidth:

a. Place the EUT on the table and set it in the transmitting mode.

b. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
C. Set the spectrum analyzer as RBW = 30 kHz, VBW = 100 kHz, Span = 2 MHz, Sweep = 100ms.

d. Mark the peak frequency and —20dB (upper and lower) frequency.

e. Repeat until al the rest channels are investigated.

Peak Power:
The transmitter output is connected to the test receiver. The test receiver is set to the peak power detection. The power is
equal to the reading level on test receiver plus cable loss at the EUT RF output terminal.

100kHz Bandwidth of Band Edges M easurement:

a. The transmitter output was connected to the spectrum analyzer via alow lose cable.

b. Set both RBW and VBW of spectrum analyzer to 100kHz with suitable frequency span including 100kHz bandwidth from
band edge.

¢. The band edges was measured and recorded.

Peak Power Spectral Density:

a. The transmitter output is connected to atest receiver, The spectrum anayzer’s resolution bandwidth was set at 3kHz RBW
and 30kHz VBW as that of the fundamental frequency. Set the sweep time=100s.

b. The power spectral density was measured and recorded.

. The sweep timeis allowed to be longer than span/3kHz for a full response of the mixer in the spectrum analyzer.

Frequency Separation:
a. Place the EUT on the table and set it in the transmitting mode.

b. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
C. Set the spectrum analyzer as RBW = 100 kHz, VBW = 100 kHz, Span = 2 MHz, Sweep = 100ms.
d. Set center frequency spectrum analyzer = middle of hopping channel.

Number of Hopping Frequency:

a. Place the EUT on the table and set it in the transmitting mode.

b. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
C. Set spectrum analyzer Start=2400MHz, Stop=2483.5MHz, RBW = 100 kHz, VBW = 300 kHz, Sweep=100ms

d. Max hold, view and count how many channel in the band.

Time of Occupancy (Dwell Time):

a. Place the EUT on the table and set it in the transmitting mode.

b. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to the spectrum analyzer.
¢. Set center frequency of spectrum analyzer = operating frequency, RBW = 100 kHz, VBW = 300 kHz, Sweep=2ms

d. Repeat above procedures until all frequency measured were compl ete.

5.3 Test Setup

EUT Attenuator Test
Receiver

5. 4 Configuration of the EUT
Same as section 4.4 of this report

5.5 EUT Operating Condition
Same as section 4.5 of this report.
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5.6 Limit

20 dB Bandwidth: For frequency hopping systems operating in the 2400M Hz~2483.5MHz no limit for 20dB bandwidth
Peak Power: For frequency hopping systems operating in the 2400~2483.5MHz band employing at least 75 hopping
channels, and al frequency hopping systems in the 5725~5850M Hz band: 1Watt. For all other frequency hopping systemsin
the 2400~2483.5MHz band: 0.125Wtts.

100kHz Bandwidth of Band Edges Measurement: According to §15.247(c), in any 100kHz bandwidth outside the
frequency bands in which the spread spectrum intentional radiator in operating, the radio frequency power that is produced
by the intentional radiator shal be a least 20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, In addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a),
must also comply with the radiated emission limits specified in 15.3209(a).

Peak Power Spectral Densty: According to §15.247(d), for direct sequence systems, the peak power spectral density
conducted from the intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band during any time
interval of continuous transmission

Frequency Separation: According to §15.247(a)(1), Frequency hopping systems shal have hopping channel carrier
frequencies separated by minimum of 25kHz or the 20dB bandwidth of the hopping channel, whichever is greater.

Number of Hopping Frequency: According to §15.247(8)(1)(iii), Frequency hopping systems operating in the
2400~2483.5MHz bands shall use at least 15 hopping frequencies.

Time of Occupancy (Dwdl Time): According to §15.247(a)(1)(iii), Frequency hopping systems operating in the
2400~2483.5MHz. The average time of occupancy on any frequency shall not greater than 0.4 s within period of 0.4 seconds
multiplied by the number of hopping channel employed.

5. 7 Test Result

A. 20 dB Bandwidth

Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item :20dB BW Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
Channel 20 dB Down BW
Clirire] Frequency (kH2)

Low 2402 872

Mid 2441 880

High 2480 876

CH Low
e
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CH Mid)
& 30 3 Hibe
Baf 1 Em “AEE 10 0B *8WT ACD ma
= gisbro ona- |l
} L
CH High
@. .I ;
Baf 1 B = ALL 1o A48 *"HEWT 1
=1 it o - |
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B. Peak Power
Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item : Peak Power Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
Frequency Output Power FCC Limit
S (MH2) (dBm) (W/dBm) REE
Low 2402 -11.77 PASS
Mid 2441 -11.66 1.00/30.00 PASS
High 2480 -8.77 PASS
C. 100kHz Band Edges M easurement
Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item : Band Edges Measurement Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
Radiated Method Conducted Method .
Max. Field Between Carrier Max. ThS(-;rl\gnax.hFilr?ld Limt Vieraln
Channel | Detector Strength of | Power and Local Max. | eﬂricﬁ’tBan g | @m(@Buvm) | ¥ ng)
Fundamental Emission in Restrict (dBuV/m) Peak / Average
(dBuV/m) Band(dBc)
Low Peak 85.41 36.44 48.97 74.0/54.0 -25.03
High Peak 86.59 4471 41.88 74.0/54.0 -32.12

Note: (1) According to step 2 of Marker-Delta Method DA 00-705 (following plots included).
(2) According to step 3 of Marker-Delta Method:
The Max. Field Strength in Restrict Band = Filed Strength of Fundamental — Between Carrier Max Power and
Local Max. Emission in Restrict Band
(3) The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.

Channel: Low

KMO FCC ID Report Page 11 of 28 Report # KSZ22006121401J01
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. Channel: High
4 (e
&
D. Peak Power Spectral Density
Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item : Peak Power Spectral Density Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result :PASS
Frequency PPSD FCC Limit
Channel (MH?) (dBm) (dBm) Result

Low 2402 -31.71 PASS

Mid 2441 -29.08 8.00 PASS

High 2480 -28.18 PASS

. Channel: Low
=
1|
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®I Bat

Channdl: Mid

s
16 » dE *E8WT 1
(=]
1
Channel: High
"3' B pinlion;
Bal 16 » dE *E8WT 1
(=]
"
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E. Frequency Separation

Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item : Frequency Separation Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
Channel Channel Frequency Separ ation Read Separation Limit
(MH2) Value (kH2) (kH2)

Low 2402 1000 >25kHz

Mid 2441 1000 >25kHz

High 2480 1000 >25kHz

Channel: Low
® BEW 100 kKH= Delta 1 [T1 ]
Bef 0 JdEm Attt 10 4B ::_‘: i;; :1:5 1.0000;2522 ::Ix

Markex|1l [T1
—-Z2}01 dEm

| -1 R oo oD GE

Center Z.4024 GH= 00 kKH=/ dpan 2 MH=
Channel: Mid
® EBEEW 100 kH= Delta 1 [T1 ]
TEW 200 kKH= 0.06 dB
Bef 0 dEm Att 10 4B 3WT 100 m= 1. 000000000 MH=

Marker(1 [T1
-2Z] 3 dEm
| -0 441000000 CH

Center Z.441l4¢ GHz E00 KH=/ Span £ Mz
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@

Channel: High
FEW 100 kH=z D=lta 1 [T1 ]
VEW 200 kH=z Q.42 4B
Ref 0 dEm Attt 10 dB SWT 100 m= 1.000000000 MH=
Marker|1l [T1
-22| 57 dEm
I PETP D
| a
¥ s
Center Z.4794 GHz Z00 KH=/ Span 2 MH=

F. Number of Hopping Frequency

Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item - Number of Hopping Fregquency Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
Hopping Channel Quantity Hopping Channel Quantity of Hopping
Frequency Ranger Read Value Channel Limit
2402~2480 79 75
Channel: Low
® BEW 100 kH=z
VEW 200 kH=
Ref 0 dEm Attt 10 dB SWT 100 m=
Start Z.401 GHz 4 MH=z Ztop 2.441 GH=

KMO FCC ID Report
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FCC ID: SYMBH03875108

Channel: High
® * BEW 100 kH=z
“ WEBW 200 KkKH=
Fef 0 dFm © Att 10 4B ©3WT 100 m=
I [ - |
Start Z.441 GH= 4 MH= / Btop Z.4981 GCH=
G. Time of Occupancy (Dwell Time)
Product : Bluetooth Headset Test Mode : CH Low~CH High
Test Item : Time of Occupancy Temperature 125 C
Test Voltage : DC3.7V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
Channel Channel Aver age time of occupancy Aver age time of
Frequency(MH?2) Read Value(ms) occupancy Limit(ms)
Low 2402 1.260 400
Mid 2441 1.256 400
High 2480 1.272 400
) Channel: Low
[
KMO FCC ID Report Page 16 of 28 Report # KS22006121401J01



CCA Electronic Factory

FCC ID: SYMBHO03875108

Channdl: Mid
Bl 2 1 w
| L. |Em
|
i
E ) LIS
Channel: High
Baf 1 i W
ks o L. |Em
:4
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6. Transmitter Spurious Radiated Emission at 3 Meters

6. 1 Test Equipment
Please refer to Section 10 this report.

6. 2 Test Procedure

1. The EUT was tested according to ANSI C63.4 - 2003.

2. The EUT, peripherdswere put on the turntable which table szeis 1m x 1.5 m, table high 0.8 m. All set up is according to
ANSI C63.4-2003.

3. The frequency spectrum from 30 MHz to 1 GHz was investigated. All readings from 30 MHz to 1 GHz are quasi-peak
values with a resolution bandwidth of 120 KHz. All readings are above 1 GHz , peak values with a resolution bandwidth
of 1 MHz . Measurements were made at 3 meters.

4. The antenna high is varied from 1 m to 4 m high to find the maximum emission for each frequency.

5. Maximizing procedure was performed on the six (6) highest emissions to ensure EUT compliance is with all installation
combinations. All data was recorded in the peak detection mode. Quasi-peak readings was performed only when an
emission was found to be marginal (within -4 dB of specification limit), and are distinguished with a"QP" in the data
table.

6. The antenna polarization: Vertical polarization and Horizontal polarization.

6. 3 Test Setup
Antenna Ante@a Tower
1- 4m
Variable
L s
EUT |

|
Ground
Plane 80cm
=t
— TURN TABLE

Test Receiver

For the actual test configuration , pleaserefer totherelated items— Photos of Testing

6. 4 Configuration of the EUT
Same as section 4.4 of this report

6. 5 EUT Operating Condition
Same as section 4.5 of this report.
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6. 6 Limit

In any 100 KHz bandwidth outside the operating frequency band, the radio frequency power that is produced by modulation
products of the spreading sequence, the information sequence and the carrier frequency shall be either at least 20 dB below
that in any 100 KHz bandwidth within the band that contains the highest level of the desired power or shall not exceed the
general levels specified in section 15.209(a), which lesser attenuation.

All other emissions inside restricted bands specified in section 15.205(a) shall not exceed the genera radiated emission
limits specified in section 15.209(a)

Note:

Applies to harmonics/spurious emissions that fall in the restricted bands listed in section 15.205. The maximum permitted
average field strength is listed in section 15.209.

47 CFR § 15.237(c): The emission limits as specified above are based on measurement instrument employing an average
detector. The provisions in section 15.35 for limiting peak emissions apply.

FCC CFR 47, Part 15, Subpart C, Para, 15.205(a) — Restricted Frequency Bands

WIHz M=z MHz GHz
=T i SO U 16.42-16.423 339.9-41C 4.5-E£185
TOAYUEBUS et T B e BELLLE BUE—E14 bbb 4B
PATAE=Z 1405 TR BI4PR-1 R ACLTE QR0-1240 THR-TTR
AAZE—AAZE i s s 2b b—da ki 15001445 Bo2b—akb
AATTEE—4ATTTE A7.5-382E 1435626 E Q082
4 P0TFE—4 20T TR T3-T4E 1R4E 57 4R E Q3595
BETEE 278 i s fdB-ag 1660-1710 106-12.7
BEBTTE—G 2EBEE e e e e 10312194 1718.3-—T=222 1326134
ARATITE—R 31275 1231358 FAOO-EA00 14 47—14 5
AF91-F 204 129 31RO OF F310-7300 15 36167
BadBE-E BB i s 156.2247 21 2B ke bk 2483.5-2500 147274
BUATEZE—BBEETE e e e e e 18E.7—155 & SERE-Z800 22.07-23.12
Ad143E-R 4147R B2 MNP5—1RT 17 SPRO-RART PAE=A40
22812293 (i s s s s 16T.72-173 2 Ja32-2338 3.2-31.8
T2519TE12.52025 (s s s 240285 334362358 3543065
12 RTRTE—15 RTT2R FAF-3354 SR 00 (=)
1338134,

TUntil Februany 1. 998, this restricted band shall be 0.430-0.51C MHz.
SAbove D0.G
FCC 47 CFR, Part 15.209(a) — Field Strength Limits within Restricted Frequency Bands
Figld strength Mea?Léje-
iedd stren ment dis-
Fraquency (MHz) (ml:rnmltsfrﬁeter; tance
imeters]
0.009-0.490 i | 2400T Kk HZ] 00
0.490-1.705 s | 24000F(KHZ) 3
L0300 i | 30 30
S0-82 i, | 1007 3
BO=216 s | 15077 a
2TEOED L, | 20077 3
Above 980 i, | 50O 3
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6. 7 Test Result
Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item : Spurious Rediated Emissions Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result 1 PASS
CH Low
Freq. Emission (dBuV/m) HORIZ / Limits (dBuV/m) Margin
(MH2) Peak Detector VERT Peak / Average (dB)
4804.00 - HORZ 74.0/54.0 -
4804.00 - VERT 74.0/54.0 -
7206.00 - HORZ 74.0/54.0 -
7206.00 - VERT 74.0/54.0 -
CH Middle
Freq. Emission (dBuV/m) HORIZ / Limits (dBuV/m) Margin
(MH2) Peak Detector VERT Peak / Average (dB)
4882.00 - HORZ 74.0/54.0 -
4882.00 - VERT 74.0/54.0 -
7323.00 - HORZ 74.0/54.0 -
7323.00 - VERT 74.0/54.0 -
CH High
Freq. Emission (dBuV/m) HORIZ / Limits (dBuV/m) Margin
(MH2) Peak Detector VERT Peak / Average (dB)
4960.00 - HORZ 74.0/54.0 -
4960.00 - VERT 74.0/54.0 -
7440.00 - HORZ 74.0/54.0 -
7440.00 - VERT 74.0/54.0 -

Note: (1) All Reading Levels below 1GHz are Quasi-Peak, above are peak and average value.
(2) Emission Level = Reading Level + Probe Factor + Cable Loss.
(3) Receiver setting (Peak Detector) : RBW=1MHz, VBW=1MHz; Span=100MHz
(4) Receiver setting (AVG Detector): RBW=1MHz, VBW=30Hz, Span=20MHz
(5) The average measurement was not performed when the peak measured data under the limit of average
detection. If the readings given are average, peak measurement should also be supplied.
(6) Where an emission level isindicated by a—, levels had a margin greater than 20 dB when compared to the
limit.
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7. RF Exposur e Requirements

7. 1 Test Equipment
Please refer to Section 10 this report.

7.2 Limit

According to FCC 15.247(i), Systems operating under provisions of this section shall be operated in a manner that ensures
that the publicis not exposed to radio frequency energy levelsin excess of the Commissions guidelines.

FCC 1.1310: The criterialisted in the following table shall be used to eval uate the environmental impact of human exposure
to radio-frequency (RF) radiation as specified in 1.1307(b)(1) of this chapter.

TARLE 1 LIMITS FOR MAXIMUR FERMIEEIGLE EXPOSURE [MPE)

Slornie felz Iapione e

Freguerey mngo o Power garsity Hfoezragirg imz
v sr2oih slength afime
MHE) e P T [ Bt {mnutas)
(&) Limits for Occupational Condrolled Exposures
[ 1.0 T &
THAZT 4851 TR B
#1.4 UAE3 1.0 E
S [P - 1 &

s

(E} Lim s for Genersl Papulation/ineomrsilzd FYpoaure

e I R 614 163 (1000 I
-3 a4 2187 R EDEET ¥
a0 L 25E 00ve oz an

MEDAED P (PP S 1500 al
SO0 100000 L. 0 al

I = Tecuency © MHz

* = Plang-wayvo cguvalet oowor cansity

M= 1 1 TasLe 70 Gecupatosslioonraled Imilts 2pply In aatksn: nowhich Secsors are supossd as a consaquence of e
srpkowrizrd provided 1hoss persons are fuly awane of the sotetal for zxpesuce amd can evertise contol czr fhals expoz e,
oIS 107 COIUZARDNA SN0l 20 ONPOSL TS QS0 JPRlY n Shusdors when an Irdiiden B OIRNGSnt theaugh & KGciioT W ool
aat analzoninoled (s 20py providsc be ar she b mads aware of 1he olendal 1or skposare.

NOTZ 2 T TA3LE 1. Genza soouladiowuncomollzd exposures 20y 0o siwalions in whizh the oeneral public may be =x
aoged, or nowhicn persorg thal &0 osposed 05 A e0NSIIuone of el cmpleyTom oy netl Do A0 e o e patonial 1or
AAPOSArE OF CAan 1ok #xRerclse tomro) over Ihel” sxzosure.

7. 3 Test Result
Product : Bluetooth FM Car Kit Test Mode :CH Low ~ CH High
Test Item : RF Exposure Temperature 125 C
Test Voltage : DC 12V (Power by Battery) Humidity : 56%RH
Test Result . PASS

Evaluation of RF Exposure Compliance Requirements
M PE Prediction of M PE according to equation from page 19 of OET Bulletin 65, Edition 97-01
RF Exposure Requirements Compliance with FCC Rules
Maximum output power at antennainput terminal:
-8.77dBm =0.133 mW
Prediction distance: <20 cm

S=PG/AIIR2 Antennagain : 1 dBi
Where: Prediction frequency: 2480MHz
S=Power density MPE limit for uncontrolled exposure at prediction

. 2
P=Power input to antenna frequency: 1.0 mw/em

G=Power gain of the antenna relative to an isotropic radiator Remark: No non-compliance noted.

R=Distance to the center of radiation of the antenna (SAR evaluation is not required for the PORTABLE
device while its maximum output power is low than the
general population low threshold:

60/f grp = 60/2.480=24.19mW)
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8. Photos of Testing
8. 1 EUT Test Photographs

Radiated emission test view
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8. 2 EUT Detailed Photographs

EUT top view

EUT bottom view
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EUT inside whole view

Main & RF board component side
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Main & RF board solder side
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9. FCC ID Labe

FCC ID: SYMBHO03875108

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two conditions: (1) this
device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation.

The Labd must not be a stick-on paper label. The Label on these products must be permanently affixed to the product and
readily visible at the time of purchase and must last the expected lifetime of the equipment not be readily detachable.

Proposed Label Location on EUT

EUT Bottom View/Proposed FCC ID Label Location
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10. Test Equipment

The following test equipments were used during the radiated & conducted emission test:

Equipment/ M anufactur er M odel # Serial No. | Dateof Cal. | Due Date
Facilities
EMI Test Receiver Rohde & Schwarz ESPI3 100180 QOct.18, 2006 QOct.18, 2007
Spectrum Analyzer Rohde & Schwarz FSP40 100273 Sep. 18, 2006 Sep. 18, 2007
Signal Generator FLUKE PM5418+Y/C LO747012 Feb.10, 2006 Feb.10, 2007
Signal Generator FLUKE PM5418TX LO738007 Feb.10, 2006 Feb.10, 2007
Loop Antenna SCHWARZBECK FMZB1516 113 Jan. 30, 2006 Jan. 30, 2007
Loop Antenna Rohde & Schwarz HFH2-22 872096/16 Jan. 30, 2006 Jan. 30, 2007
Trilog-Super Broadband SCHWARZBECK VULB9161 9161-4079 Sep.18, 2006 Sep.18, 2007
Antenna
Trilog-Super Broadband SCHWARZBECK VULB9161 9161-4080 Sep.18, 2006 Sep.18, 2007
Antenna
Broad-Band Horn SCHWARZBECK BBHA 9120D 9120D-564 Sep.18, 2006 Sep.18, 2007
Antenna
Broad-Band Horn SCHWARZBECK BBHA 9120D 9120D-565 Sep.18, 2006 Sep.18, 2007
Antenna
Ultra Broadband Antenna | Rohde & Schwarz HL 562 100110 June.05, 2006 June.05, 2007
AMN Rohde & Schwarz ESH3-Z5 100196 QOct. 23,2006 QOct. 23, 2007
AMN Rohde & Schwarz ESH3-Z5 100197 QOct. 23,2006 QOct. 23, 2007
Pulse Limiter Rohde & Schwarz ESH3-72 N/A N/A N/A
Absorbing Clamp Rohde & Schwarz MDS-21 N/A QOct. 29,2006 QOct. 29,2007
KMO Shielded Room KMO KMO-001 N/A N/A N/A
EMI Test Receiver Rohde & Schwarz ESCS30 100003 Feb. 27, 2006 Feb.27, 2007
Coaxial Cablewith SCHWARZBECK AK9515H 95549 Sep.18, 2006 Sep.18, 2007
N-Connectors
Power Meter Rohde & Schwarz NRVD 100041 Feb.10, 2006 Feb.10, 2007
Radio Communication Rohde & Schwarz CMS54 846621/024 Feb.10, 2006 Feb.10, 2007
Test Set
Modulation Analyzer Hewlett-Packard 8901B 2303A00362 Feb.10, 2006 Feb.10, 2007
SOHO Telephone IKE 2000-108C N/A Feb.10, 2006 Feb.10, 2007
Switching System
Temperature TABAI PSL-4GTW N/A Feb.10, 2006 Feb.10, 2007
Chamber
3m Semi-Anechoic Albatross Projects 9ImX6mxX6m N/A Feb.10, 2006 Feb.10, 2007
Chamber
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